

## Certificate of Analysis

Product Name: Lithium Carbonate (Li<sub>2</sub>CO<sub>3</sub>) Powder, 99.999%  
CAS#: 554-13-2  
Date: 09/08/2015  
Lot#: SAM20150908

---

<b>Chemical Composition:</b>	<b>Wt%</b>
<b>Li<sub>2</sub>CO<sub>3</sub> (%)</b>	≥ 99.999
<b>Na (%)</b>	0.0002
<b>K (%)</b>	0.0001
<b>Rb (%)</b>	0.0003
<b>Cs (%)</b>	0.0001
<b>Ca (%)</b>	0.0001
<b>Mg (%)</b>	0.00007
<b>Fe (%)</b>	0.00003
<b>Pb (%)</b>	0.0001
<b>Sr (%)</b>	0.0002
<b>Ba (%)</b>	0.0002
<b>Al (%)</b>	0.0001
<b>Mn (%)</b>	0.0001
<b>Zn (%)</b>	0.0001
<b>Cd (%)</b>	0.0001
<b>Cr (%)</b>	0.0001
<b>Cu (%)</b>	0.0001
<b>Co (%)</b>	0.0001
<b>Ni (%)</b>	0.0001
<b>Ti (%)</b>	0.0001
<b>Si (%)</b>	0.0001
<b>F (%)</b>	0.0001

Stanford Advanced Materials

By  .....